

分析报告单

20170211

Q/GHKJ 75-2014

TiO₂

79.87

2017-02-11

检 验 项 目	分析纯	化学纯	检验结果
(TiO ₂)	99.0%	98.0%	99.3%
	0.1%	0.2%	0.2%
	0.5%	0.5%	0.5%
	0.5%	3.5%	3.5%
	0.5%	1.0%	1.0%
(Cl)	0.01%	-	-
(SO ₄)	0.05%	0.2%	0.2%
(Fe)	0.005%	0.01%	0.01%
(As)	0.001%	0.0015%	0.0015%
(Pb)	0.005%	0.005%	0.005%